CTT 215

Spare parts

162151000

19122012

INTERNATIONAL




Rights to make any technical modifications are reserved. This manual must not be copied or otherwise duplicated.
Nor may its content be amended or passed on without our written permission. All rights reserved.
© Copyright by Cyklop Teknik AB — Burseryd 2014- /mka

2



Cvxor

INTERNATIONAL

162151000 - CTT 215 LH=2200

POS. | PART NO. DESCRIPTION Q. NOTICE
1 210336 MAST LH=2200. 1
2 210339 BOTTOM UNIT 1650 1
3 |210345 AGGREGATE CTT215 1
4 371094 HOOD 1
5 | 755079 ELECTRICAL CABINET CTT 215 1




Cvxiop

INTERNATIONAL

210336 - MAST LH=2200.
(19)




Cvxior

INTERNATIONAL

210336 - MAST LH=2200.

POS. | PART NO. DESCRIPTION Q. NOTICE
1 210338 MAST TOP 1
2 220130 CARRIAGE ASSY. 1
3 360011 COVER PLATE FOR MAST TOP 2
4 1360032 MAST 2600mm 1
5 1360033 COVER PLATE 2
6 |370774 LIMMIT POSITION 2
7 |371026 MAST FOOT CT 1
8 371095 HOLDER FOR CABLECHAIN 1
9 1400350 LOCKING LINK RS08B 1
10 |400683 ROLLER CHAIN RS 08B 177LINK 1
11 | 401059 MAST MOTOR CTT 1
12 | 401632 CABLECHAIN 1
13 | 401646 FLANGE BERING 1
14 | 401647 ELASTIC ROPE 1
15 460016 SCREW M8x14 13
16 |460017 SCREW M6S M8x16 4
17 |460181 NUT M6M 8 39
18 |460201 WASHER BRB 8.4 20
19 460239 SCREW M6S M8x22 2
20 460259 STOP SCREW MSK6SS M8x20 2
21 460260 STOP SCREW MSKG6SS M8x40 2
22 460270 MSK6SS M8x10 2
23 |460311 SCREW M6S M10x16 4
24 460540 WASHER SRKB9x35x3 1
25 |460563 SCREW K6S M6x8 2
26 460749 SCREW M6S M8x18 16
27 |751109 MOTOR CABLE 1




Cvxior

INTERNATIONAL

220130 - CARRIAGE ASSY.

POS.

PART NO.

DESCRIPTION Q. NOTICE
1 220131 WHEEL COMPLETE 4
2 320857 L-PROFILE UPPER 1
3 320858 L-PROFILE LOWER 1
4 1320864 FRAME COMPLETE 1
5 1460270 MSK6SS M8x10 2
6 460551 MLC6S M8x16 4




Cvxior

INTERNATIONAL

210338 - MAST TOP

POS. | PART NO. DESCRIPTION Q. NOTICE
1 |360004 SPROCKET FOR MAST 24z 1
2 360060 DISTANCE 1 FOR TRANSMISSON 1
3 360061 DISTANCE 2 FOR TRANSMISSON 1
4 1370869 SHAFT TOP 1
5 |370873 BRACKET 1
6 |371126 MAST TOP 1
7 1400244 LIFTING EYE BOLT M12 1
8 400859 FLANGE BEARING 2
9 400860 CAP FOR CHAIN 1
10 |460016 SCREW M8x14 1
11 | 460107 SCREW MC6S M8x12 4
12 460181 NUT M6M 8 4
13 460191 LOCKING NUT M8 6
14 460201 WASHER BRB 8.4 3
15 |460216 SHAFT KEY 8x7x20 1
16 |460239 SCREW M6S M8x22 6
17 | 460254 MSKGSS 6x10 2
18 |460540 WASHER SRKB9x35x3 1
19 | 460647 SHAFT KEY 8 x 7 x 30 2
20 460692 LOCKING NUT M12 L 1




Cvxior

INTERNATIONAL

210339 - BOTTOM UNIT 1650
©

(VGY A(013:1) o®

POS. | PART NO. DESCRIPTION Q. NOTICE
1 210343 WHEEL 12
2 210350 TURN TABLE DRIVE 1
3 360006 BARNUT CC110 2
4 370912 GLIDE PLATE 2
5 370935 BOTTOM UNIT CT 1
6 370937 COVER PLATE 1
7 370938 SPROCKET 1
8 370939 TABLE @1640mm 1
9 371024 LOWER BRACKET 1

10 [400741 LOCKING LINK RS12B 1
11 |401619 CHAIN 1640 TABLE 1
12 [401620 RETAINING RING 1
13 [401621 CAP 35mm 4
14 [401622 BEARING 1
15 |460074 SCREW MC6S M4x12 2
16 460125 M6S M10x35 4
17 [460192 LOCKING NUT M10 2
18 460202 WASHER BRB 10.5 8
19 (460206 MF6S M6x14 4
20 [460309 SCREW M6S M10x25 2
21 (460311 SCREW M6S M10x16 2
22 | 460537 STOP SCREW T6SS M8x40 1
23 [460623 SCREV 4
24 1460684 CLIPS M5 4
25 (460790 SCREW MF6S 10x25 3




Cvxiop

INTERNATIONAL

210350 - TURN TABLE DRIVE

POS. | PART NO. DESCRIPTION Q. NOTICE
1 |320675 ROUND DISTANCE 1
2 1360015 INDICATEPLATE 1
3 360025 DISTANCE 1
4 1370911 SHAFT AND SPROCKET 1
5 |371068 BRACKET 1
6 |401058 TABLE MOTOR INCL.GEARBOX 1
7 401624 PARALLEL KEY A 8x9x100 1
8 460015 SCREW M6S M8x12 2
9 |460020 SCREW M6SM8X35 1
10 |460201 WASHER BRB 8.4 1
11 |460716 WASHER 25x45x4 1
12 | 751108 MOTOR CABLE 1
13 /900887 SENSOR CABLE 1
14 1901349 SENSOR 1




Cvxior

INTERNATIONAL

210345 - AGGREGATE CTT215

10



Cvxior

INTERNATIONAL

210345 - AGGREGATE CTT215

POS. | PART NO. DESCRIPTION Q. NOTICE
1 200422 SPEED SHIFT ASSY. 1
2 210226 BOBBIN HOLDER ASSY. 1
3 |210227 ELECTRICAL MOTOR ASSY. 1
4 1210261 CLUTCH ROLLER 1
5 1210300 PROTECTIVE PLATE ASSY. 1
6 |210356 HEIGHT PHOTOCELL 1
7 210360 INDICATING ROLLER 1
8 260006 PRESTRECH ROLLER 1
9 310208 HOLDER PLATE 1
10 |312050 HOLDER PLATE 1
11 | 312097 DISTANCE SHAFT 2
12 |312164 PLASTIC BEARING 2
13 |312458 GEAR WHEEL z=42 1
14 360031 COVER FOR PRESTRECH UNIT 1
15 |370014 FRAME 1
16 | 400326 TRANSPORT ROLLER 1
17 400328 FLANGE BEARING SLFL 20 1
18 | 400497 CLIP FOR CABLE TIE 3
19 |460015 SCREW M6S M8x12 6
20 |460017 SCREW M6S M8x16 8
21 | 460077 SCREW MCE6S - M4 x 25 2
22 | 460082 SCREW MC6S M5x20 1
23 | 460084 SCREW MC6S M5x30 1
24 1460102 SCREW MCE6S - M6 x 40 2
25 460179 NUT M5 1
26 460180 NUT M6M M6 2
27 1460182 NUT M6M4 2
28 460334 WASHER PS 18x25x1 2
29 460491 POP RIVERT 3
30 |460535 ML6M M10 2
31 |460541 WASHER NB 7X19X1,5 2
32 | 460574 WASHER NB 8x22x1,5 3
33 | 460589 WASHER BRB 4,3 2
34 460684 CLIPS M5 5
35 |460737 FRP 4x4 3
36 |400734 BELT 1
37 |751110 MOTOR CABLE 1
38 |751114 MAGNETIC CLUTCH CABLE 1
39 1900148 SECURITY SWITCH 1
40 |900886 SENSOR CABLE 4
41 900890 SECURITY SWITCH CABLE 1
42 1901349 SENSOR 3

11




Cvxior

INTERNATIONAL

200422 - SPEED SHIFT ASSY.

POS. | PART NO. DESCRIPTION Q. NOTICE
1 |360019 ENDKNOB HANDLE 8-SPEED 1
2 360026 SHAFT FOR HANDLE 8-SPEED 1
3 1400407 LOCKING RING 1
4 1400680 GEAR HANDLE 8-SPEED 1
5 1400682 GEAT LEVER 8-SPEED 1
6 |460081 SCREW MCG6S 5x16 2
7 1460199 WASHER BRB 5.3 2
8 460534 WASHER SKRRB 7x22x1,5 1
9 1460562 SCREW KS6 M5x10 1

12




Cvxior

INTERNATIONAL

210226 - BOBBIN HOLDER ASSY.

POS. | PART NO. DESCRIPTION Q. NOTICE
1 ]210159 BOBBIN HOLDER 1
2 |312157 SHAFT FOR FILMROLLER 1
3 312158 WASHER FOR BOBBIN HOLDER 1
4 1460195 LOCKINGNUT M16 1
5 460215 NUT ML6 M16 1
6 |460292 WASHER FBB-B A16 1
7 460573 WASHER KKB16 1

13




Cvxwor

INTERNATIONAL

210227 - PRESTRETCH MOTOR

POS. | PART NO. DESCRIPTION Q. NOTICE
1 [301528 DISTANCE PRESTRETCH MOTOR 1
2 312051 BELT PULLEY AGGREGATE 1
3 400325 ELECTRIC MOTOR 1
4 1460007 SCREW M6S M6x20 4
5 1460541 WASHER NB 7X19X1,5 4
6 460609 SHAFT KEY 1
7 460671 SCREW SK6SS - M5 x5 1

14




Cvxiop

INTERNATIONAL

210261 -

CLUTCH ROLLER

-l
2
POS. PART NO. DESCRIPTION Q. NOTICE
1 260007 CLUTCH ROLLER 1
2 310106 DISTANCE 1
3 312415 DISTANCE RING 1
4 312459 GEAR WHEEL z=81 1
5 400327 ELECTROMAGNETIC CLUTCH 1
6 400328 FLANGE BEARING SLFL20-A 2
7 400329 BEARING 1
8 460017 SCREW M6S M8x16 1
9 460288 WASHER FBB 8,1 1
10 |460323 WASHER PS 17X24X0,2 2
11 |460552 SCREW ML6S M4x12 3
12 | 460574 WASHER NB 8x22x1,5 1
13 | 460609 SHAFT KEY 1

15




Cvxior

INTERNATIONAL

210300 - PROTECTIVE PLATE ASSY.

POS.

PART NO. DESCRIPTION Q. NOTICE
1 312094 SHAFT 1
2 312095 PROTECTION PROFILE 1
3 |370017 PROTECTION PLATE 1
4 1400326 TRANSPORT ROLLER 1
5 460018 SCREW M6S M8x20 1
6 460423 RETANING RING 1

16




Cvxiop

INTERNATIONAL

210356 - HEIGHT PHOTOCELL

.| PART NO. DESCRIPTION Q. NOTICE
1 |371034 PHOTOCELL BRACKET 1
2 400351 KNOB M8 1
3 460182 NUT M6M4 2
4 1460312 SCREW M6S M8x10 1
5 1460549 SCREW MVBF 8x25 1
6 460613 SCREW MC6S M4x30 2
7 1900660 PHOTOCELL 1

17




Cvxior

INTERNATIONAL

210360 - INDICATING ROLLER

B
A
POS. | PART NO. DESCRIPTION Q. NOTICE
1 |301572 GUIDE FOR DANCING ROLLER 1
2 |301573 SENSOR HOLDER 1
3 301595 DISTANCE 1
4 |301596 TUBE @8mm =40 1
5 |312094 SHAFT 1
6 400269 SCREW FOR SPRING FF M6x25 1
7 1400326 TRANSPORT ROLLER 1
8 400920 FLANGE BEARING 1
9 1400931 SPRING 1
10 |460082 SCREW MC6S M5x20 6
11 460087 MC6S M5x50 1
12 460112 SCREW MC6S M8x30 1
13 460179 NUT M5 7
14 |460181 NUT M6M 8 1
15 |460199 WASHER BRB 5.3 12
16 460201 WASHER BRB 8.4 1
18 |460423 RETANING RING 1
19 |460574 WASHER NB 8x22x1,5 1

18




Revision log

First edition.

19



Cvxiopr veass

INTERNATIONAL




